AMP KOHLER SERIES 10,000 Gas
Generator Parts Breakdown




N
N

Description

Part #

Description

Part #




1 30101-00326-00 bolt, Hexagon flange/M5/12
2 33082-00162-00 alternator end cover
3 30101-00329-00 bolt, Hexagon flange/M5/16
4 20044-00104-00 Automatic Voltage Regulator (AVR)
5 30101-00619-00 Bolt, Hexagon flange/M5/16-24
6 30136-00016-00 washer, plain
7 33085-00058-00 Rear Generator Bracket
8 30101-00089-00 bolt, Hexagon flange/M6/195
9 30101-00626-00 bolt, Hexagon flange/M5/235
10 30139-00005-00 spring washer
11 30136-00012-00 washer, plain
12 30128-00008-00 Nylon nut/M5
13 20029-07668-00 Full Generator Set
13-1 20256-01555-00 Rotor
13-2 20046-05065-00 Stator
13-3 20183-00017-00 Carbon Brush Assembly
13-4 20107-00024-00 Load Bar
14 30101-00318-00 bolt, Hexagon flange
15 33191-00108-00 Generator Dust Cover

16 20260-01487-00 Engine

17 30101-00355-00 bolt, Hexagon flange/M8/16
18 33593-00014-00 Linkage Governor

19 34024-00004-00 Spring Linkage

20 31042-00021-00 Battery Charging Rectifier
21 34030-00047-00 Shock absorbing feet

22 30125-00026-00 Nut, Hexagon flange/M10
23 30125-00023-00 Nut, Hexagon flange/M8
24 33048-00089-00 Muffler Gasket

25 33339-00055-00 Muffler Pipe Connector
26 30139-00036-00 spring washer

27 30101-00387-00 bolt, Hexagon flange/M8/32
28 33048-00094-00 Muffler Gasket #2

29 20202-00109-00 Muffler

30 30101-00339-00 Nut, Hexagon flange/M6/12
31 20249-00082-00 Muffler Support Bracket
32 30101-00359-00 Nut, Hexagon flange/M8/20
33 34030-00038-00 shock absorbing mount A
34 34030-00043-00 shock absorbing mount B
34 34030-00043-00 shock absorbing mount B




# Part # Description
35 20130-00251-00 Fuel Tank
35-1 20131-00035-00 Gas Cap

# Part # Description
54 33301-00010-00 Plum Spring Cushion
55 30125-00019-00 nut,Hexagon flange,M6




36 30101-00407-00 bolt,Hexagon flange,M6/25
37 30136-00074-00 gasket, fuel tank

38 20133-00002-00 Fuel Shutoff Valve

39 34024-00022-00 clip B8/65MN

40 34024-00078-00 Fuel Hose

41 20114-01996-00 Control Panel

42 30101-00339-00 bolt,Hexagon flange,M6/12
43 70002-02051-00 Keys

44 33015-00012-00 handlebar grip

45 20135-00162-01 Handlebar

46 33580-00036-00 Handlebar dowel pin

47 33126-00008-00 Handlebar plastic plug
48 20090-00816-00 Frame Assembly

49 33580-00017-00 Spring Loaded Pin

50 34015-00031-00 Fastening spring

51 20184-00006-00 Handle Components

52 33301-00008-00 Plum Spring Cushion

53 20196-00126-00 Ground Wire (Battery)

56 34031-00052-00 Axle

57 30136-00086-00 washer, plain

58 34006-00020-00 clip,dowel pin

59 20134-00120-00 Wheel

60 20014-00104-01 Feet

61 34030-00079-00 Shock Absorbers

62 30101-00042-00 bolt,Hexagon flange,M6/20
63 20196-00088-00 Wiring harness parts/black
64 20196-00086-00 Wiring harness parts/red
65 31002-00031-00 Battery

66 20217-00038-00 Battery Mounting Plate
67 33014-00093-00 Frame Cover

68 33014-00094-00 Frame Cover

69 34024-00022-00 Clip/B8

70 34023-00126-00 Pipe

71 34024-00024-00 Clip/B9.5

72 70002-02051-00 Ignition(keys not incl.)




